



Fig. 1 Percent aggregates of Sample A and Sample B as a function of ionic strength

著者名

Table 1 Atomic compositions of samples

Sample Name	C [atom%]	O [atom%]	Si [atom%]
A	43.1	38.2	18.7
B	29.4	47.1	23.5
C	18.5	54.8	26.7